1 e ————
| | / ——— -
| e |
A |
(| ) I
iiavd 11 e 1
IR ; 5 anaiil {
> \
N £e)
7 7 — 4]
Wi Il
ALV Il
[SENN =0

—— d

/ .=¥ m-mw«fu M<UW.EEQ.U\~_ ZOt.t.mmEOU dMy(d3| S\T = 75 |
| D
i




ZOEFITIERR/CH—FVhZEHE

VROIEE. FRHICEDESTEVE T COFVME. D

D—ILRF+VEFY A—H—THBHITED

SERE- AR AR/CH—T9 . RHAZE(CHE L IELLMBEN - B2 EITZ U TR NR. S ChFRICELBTENHEF T,
BEICEUVATIEL O D iFEEH]
R/C h—%=Z&=2IC ZE2HRIR
BF R (RZEELIT) D I ETT BER. M FREFDAD(TIER R2EHEBLTTE,

I HIDFER H ETOFE N H N\v>FU—DHEbikL B
fJJEOJL\%:iﬁPﬁ‘CI;fﬂa;\_L‘CE;L\t'F*L\ INSTEERS @ IIEHR/CH—EHEADA. FRIOKMEMLIZENZE  (\WwFU—ICHBOHBEEBICESFEALTFEL.)
ERIHADE IERCRIRTT, —RBHBEFILEBDET , IL— VBT TRITIFFFP, @ \wFU—EFKET . ARICEI LT LWIDENERLRIS

® ANDRICHTFATESEND T\ F—REERE. T R/CH—RY—FyhTESE T, BFRCITo T TEV. X, EREISH CORBELRITTTEL,
BEfRIEENSDoIBEG. ITE 7 IF—YEREET @ NEE. ABRDADREICED L SIFEM CRIEFICESEE @ \vFU—DREREFFBINAERCERLT TS FTES
BHLEDETEL. WTTFEL, DEENEEE TRFET & BEDBSIERNT ZEIRIED

@ HENOHICHAEERELF THS  LEDRNEDND ® R/CH—RBEREFRTZA.ASHONS I I TREDES BOFET. \yFU—BENE0EEMI L5FBERILLTT
EREMIISHIIDHRE T [FRET BENBOET IRLMBFTOZA8F HR DS =W,

@ EHITIRS. BLBIENUECHOET . REDA LV EEMOBVERICESE TS, @ EFRONYFU—EBEVEBECEDET SERFERTE/NY
ICHTERENBIC A TEEFERLTFEW. X Ay ® EEICR/CH—EESETNIADZEER. BRHELS FU—ZEHZECEDET DT AHPNEBNTHSHE
I—F A IEEERAT IRERREFEVETOTEEL BOWKSIC. BRHERRLES T ZRERNM DT TFEL, LTF&EL,

TFEL, @ R/CH—IKEHNET . MOBR. KicED DB BB TE @ FELHoINYFU—E—ROISE—RTRTTFC. BFH

@ HBRICIFFCERMEFALTVET, NI NI 583 R/CXAMENTD . RETBRRDBOET THENEAOEIEICERTTTEL,

S/ —VERFTvIHEHK, EEFEIDNYELLDE @ R/CH—DEREIES. PN ¥4 PEESEEE TED
T FHEUBNSSITERLTTFE L, 7./ wrU—egRLgRBRcToc. BESScFE [l E—Y—0OHDIRL B

@ TSATAvIN—VIRERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—REEHHREICIEDEDNSDET . BIRTY ® 7.2VDOINyFU—CE—Y—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEMET DLSIC DTHEPFREZEBVTHS AT FIRAEEZLTTEL — N ERELRSEIROE TS EISNETDT. B
HBHITTFEL, LE—5—DIL—541 V%S B E—5—%ELohbEE

o mipvi—rErEnLczesTrrL.EESsrE [l FESBAFIE N L3~5VIEETHSELLT T,
TRECI—FIEMTIEBRTT L EBRIERC  © 5 0h2iRg 34510, ADLICR/CH—EBZET, @ T—Y—REBMHHAVFFVANBETT . SIETBERL
BEREINTLEBVEYa—MEEDRNP, HEEE+IC ® ZAE—RIAVRO—SDORAYFHOFFICHE>TV\DEERES —ROHIEL oD ETRRNEIEDE T . ERARIICTY
REHRGLVESHBOET LTHS, E—I— &Ny T U—EERLET. —ZUHIUID. FSY RS TERSRIRT DEDAY TS

® UELLLONR MERTIL. REMNEFUEDET o o777 #RHIEL. 2 YFEONICLET. GRERO ZELTREL,

BEAEDT D IRIBURIS EBBEDBOFT o BENTHOTVBEBRTT HICEEOBVRETERL O E—5—OUECESEF PHERRLTTE. ¥ PHEHR
® ZEE[F. BEICNTORNCLEHREL. BRORVSH TFEL.) ETHEVWEE—5—DOHEEE T CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDRAvFZONICLET .

B ETRTFIEN

® ZRE—RIVPO—SDRAvFZOFFICLET .
®@ NyFU—DEREALET.
@ REEEDRAYFZEOFFICL. 7T T ZfDET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICEDE T ERETTD
LE—Y—ZHBHIHRICHEDTT DT FEHMZENTHS
FETLTLTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@® R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN H

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

Hl BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@® Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL C (CAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

EATDIEHICHIEHENKHIES HD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2FvIL7OMR (1 =R, 1 7 TEHE)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
FTR7.2VI\vTU—=)\wT (A U—K\WT - Z#EY A4 X/Va—kS A X)
7.2V BATTERY PACK (Straight Pack - Standard Size / Shorty Size)
E1TH/I\vFU—FcEzs
BATTERY CHARGER
ETHE—Y—
MOTOR
WTAZERANS—
BODY SPRAY PAINT

HHHIL CTDERICHIEAEISTE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

—C[ =] )
NI AR A )\—(2mm, 1.5mm) O
HEX WRENCH I\U=
YOKOMOL—Y>5Y—L 1.5m AvIZARSA){— ¥550 SCISSORS
YT-15RTR Lk / YT-16RTB J5v& VTGS = 160mm %1200
YOKOMOL—Y>5y—)L 2.0m Av&ARSA)\— ¥550 T s ) e Y 00
YT-20RTR LR / YT-20RTB J5v& LTS
——[| =] —I==—=
F YRS /)\—(7.0mm, 5.5mm) mT4—U—<—
NUT DRIVER BODY REAMER
YOKOMOL—¥>5Y— )L B.5mFvhRS4)\— ¥660 YOKOMOL—>5Y—)L RFAU—<— ¥1600
YT-55RTR Lk / YT-55RTB J5v2 YT-BRR Lk / YT-BRB 75w

YOKOMOL—>9Y—)b 7.0mm3vhRS-/\— ¥660
YT-70RTR Lwk / YT-70RTB J5vo

—— =) —€ |

TSARSAIN—=(IV) B EEEE
SCREW DRIVER(SMALL) QUICK DRYING GLUE
YT-DP1W D9—2ZLVF #1T7S5ARSA/\— ¥1200 CS—SGEX E#fE#EE#l ¥800
@@ Q@ L e\
SIFRIF —w)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE
FyNCADTLADTE

TOOLS (INCLUDED)

L] ] ST )

— =2\ IV UF
TFLIF TURNBUCKLE NELVF(1.5m&2.0mm)
NUT WRENCH WRENCH ALLEN WRENCH

HREZTDICREBEIBDRICA S ANZULoDOSIRL. SBAZEDIEE(ICHE> CTHERICHE B EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1. XMV v2—DHEILT

Main Chassis Assembly
HNHAEDEIN— U THERAT LRSI,
EADHFDRIRICADTVNET,

There is a bag that contains only screws
used on each page of the instruction manual.

XETITER
Note position

Y2-301
BAIIU - 43.5m
Suspension Mount - 43.5 mm

XEETER
Note position Y2301

YAV -39.5m

k Suspension Mount - 39.5 mn
Q
® <

P ZCF310
P M3x10 H5EZ @
~2.0022 FHS Screw

XAV Y— X1
Main Chassis

CDOR—=ITERTD/I\—Y
Parts used on this page

ZC-F310
M3x10 S ER @
FHS Screw

s
Y2-002Z2
XAV Y— X1
Main Chassis

v2-118L
w51 one
Bag #1 Contents ﬁ v

YARXIV K -39.5m X1
Suspension Mount - 39.5 mn

PYAYIV K -435mm X1
Suspension Mount - 43.5 mm

Y2-0032
PyIN—FvHFIIU K X1
Upper Deck Mount

-
Y2-118L
NNy FU—RZ b~ X4
Battery post

' ZC-F318 ZC-F310
M3x18 HSER M3x10 S ER

ZC-F310 FHS Screw FHS Screw

M3X10 5% v 7 X6
FHS Screw =
[ @

ZCF318
M3x18 HSER x4 FELYF (2.0mm)
FH Screw @ Allen Key ( 2.0mm)




2. AF7VUro0y R NIVOSVIDHEIT
Steering Rod, Bellcrank Assembly

FADERIICHEOTVET,

One side is reverse threaded. Y2-207
@ R—VTY REvyTM
SD-TB33 S Ball Cup
33my—I\y )b
33 mm Turnbuckle
s N SD-TBL
=2 I\ VIFINEEDED Q% =y L IF
BEFNSRBTERICHIZT S Turnbuckle Wrench

AT L ZBEDLET .

[1:1)

AF7UvJ0v R X2 (B33my—2/\wI)b)
Steering Rod X2 (33 mm Turnbuckle)
54.9 mm

K’ #2 ORE
Bag #2 Contents

B8-206MH | AF7UYIOY K
Center Link Ov RTY RK—IL M % Steenod

Ball Stud M

T==10) ‘

yo202 =€

NIZEVZI S

Bellcrank R SD-TB16 @

- 16my—>)\w o)L

Y2-202 -~ <y2-207
wUH—Us <t 16m T”mb“‘:kw K—ILIY RFvw TS

Center Link

g/ Ball Cup
Bellcrank L @

S HP—hROv K X1 (16m&y—2/\vI)b)

Servo Rod X 1 (16 mn Turnbuckle)
_ 34.6m

. IB-202KP —

vvs—-UvIEY
Center Link Pin

INIZEDZIRSN

€

Ya2-202
NIVOSVIOR=Z X1

R—ILIY RFvv TS X2
Ball Cup

METITER
Note position

R—ILIY RFvv T MX4
Ball Cup

IO

Y4-201P
NIWISVIRZA S X2
Bellcrank Post

Ya2-202

~NIWoSUI R

Bellcrank R
IB-202KP

TUH-UVIEY X2
Center Link Pin

@ ZC-BH35
M3X5 Ry Ay R
BH Screw

ZC-BH35 . (E])
M35 FREZ X2 =)

BH Screw Y4‘20_1 P
NIVISVIRA S

IDmmmm Bellcrank Post

ZC-F315

M3x156 BSER X2

FH Screw /

BB-84-4
4x8 N7 UV x4
Bearing

o>

B8-206MH
Ov RIYV RiR—ILM X3
Ball Stud M

i

SD-TB16

16my—>)\y o)L X1

16 mm Turnbuckle ZC-F315
( 30T ) M3x15 B5E2 @
SD-TB33 FHS Screw
33m&y—/CyI)L X2 NALVF (2.0mm)
33 mm Turnbuckle @ Allen Key ( 2.0mm)

Ov RIV RIR—=ILM
Ball Stud M

NIVoSUT L
Bellcrank L

AX8ARNFP YT
Bearing

) Y2-202
NIVOSIIOR—=R
Bellcrank Base

\

BB-84-2
AX8RFPUVY @
Bearing Z

|
|




3. FVFTDHEHMIIT
Gear Diff Assembly

Y2-503GH / ZC-BH28TP
M2x8 v EVIER
BH Tapping Screw

i
T3

¥

Y2-500GSA
FVT T (MHIDF)
Gear Diff (Assembly)

Y2-503GH / ZC-BH28TP
M2x8 #wEVIER
BH Tapping Screw

U7 AL #10,000
Silicon Oil

| Y2-501GG i}
D o) HRT v bk
Gasket
=

AR Y MO UVIIClE
ISwoIUREEENT D

K43 OB
Bag #3 Contents
IJSvyoJUR X1
Black Grease

2YUdVFA)L#10,000 X1
Silicon oil

Y2-500GSA
FP7T 7 (#I0F) X1
Gear Diff (Assembly)

%/ ‘ Y2-503GH

EV—)LEDEELET,
O © g , Coating the gasket with D=0, @O AR
3 ; [CHEFICRHDIARFT
L | g black grease will help Tighten equally in the
provide a better seal. order of D—® then
@—®@.
KHERT AT I
CS-SLG
¥—)LJU @860
@ AELYF (1.5mm)
Allen Key ( 1.5mm )
DR HEILTORICSIRTEL.
Please see below for disassembly/assembly instructions.
Y2-503GP
Y2-501GS2

BD-500G0O

Y2-503GH

RIS

Y2-501GS82 /

ZC-BH28TP

IJSvoFUR (B) #BMULET,
Apply a black grease.

BD-500G0O

Y2-501GG

Y2-500GM3

Y2-500GM3

Y2-503GP

Y2-503GP
Y2-500GM3

4. F PRy I XDEHILT

Gear Box Assembly

R #4 ODRE
Bag #4 Contents
CDR—ITERTD/I\—Y
Parts used on this page

A AR
Top Shaft

Y2-302Z2
FYRYIZL/RE
Gear Box L/R 1Ea

O o

Y 2-503lI Y2-303lI
PARS—FV X1 PARS—YvTh X1
Idler Gear Idler Shaft

ZC-BH312
Gmmmmm M3X12 K&~y K x4
BHS Screw
ZC-BH315
(OO 15 5> i€ w2
BHS Screw

BB-105-2
BXx10 RFPUVT X4
Bearing

Y2-303lI
A RS—=yv Tk
Idler Shaft

BB-105-2
5x10 X7 U5
Bearing
Y2-302Z2
FrPRyIZR
Y2-503lI
Gear Box R A A RS—F4
> Z Idler Gear
A
BB-105-2 @
5x10 X7 UV
Bearing
BB-105-2
. ~ 5Xx10 X7 UV
BB-1052 V2631 Bearing
B5x10 X7 UV I Y73
Bearing byTYv T b
Top Shaft
ZC-BH312
M3x12 Ry Ay R
BHS Screw

Y2-302Z
FrRy I L

Gear Box L
ZC-BH315 4
@ M3x15 oAy K
BHS Screw




5. FY Ky I ZADEHIIT

UPIL—REO-TIU K I\ ATV RDEESHESERVLESL,
Gear Box Assembly

The rear brace be choice of the low mount position or high mount position.

vUvJU—X -O0—-<vY92 bk

Rear brace - Low mount

ZC-BH38 .
M3x8 K&y R 7 N
BHS Screw BB-1510
: 10x15 R7UVT
Bearing

FYRYIXF vy T
Gear Box Cap

M2x4 RF I~y R
Rear Brace BH Screw
AN
)

P»‘(’,k‘ e ball ends are included in bag #1.

D
wlie

/ C N\
[C DR—ITERT D) \—‘y] \%w ¥2.3042
>

. —5—TL—
Parts used on this page ittt

Motor Plate
¥UPITL—RIFH#] [CADTVFET,
The ball ends are included in bag #1.

XO~@QNBREZF VFVIF24TE TEBEARETI
Pinion gears can be installed up to 24T in the holes @ to @.

AYVYILV—R - I\(IDV b

Rear brace - High mount

R #4 ORE
Bag #4 Contents

Motor Plate

ZC-BH312
? 3 M3x12 R IAw R
XUV hEY M2x4 Ry VA R BHS Screw

om
= O
&042
)

..N&y'\‘ Mount Pin BH Screw
St paT x1 2 HO~ORBRRATEE A

Spur Gear ® ~ ® holes cannot used.

0
Y4-630

0 ZIN—FY)\T X1
Spur Gear Hub

Y2-631 p ZC-BH36

(— 2 = ) ‘ M3x6 &>y K ZC-5534
Drive Pin A j BHS Screw M3x4 By hRHU1—
7C-5534 Spur Gear Hub % GSEt Screw

M M3x4 v hRZY2— X1
SG-A4884 N —
Set Screw 2/~ 84T N TS

ZG-BH24 Spur Gear Flat side\
M2x4 RF Ay K X1
BH Screw
ZC-BH36 S
G]ﬁmm M3x6 Ry YAy R x4 SN Z
BHS Screw ~ = d
ZC-BH38 VN \ ,_ . .
G]mmlm]Msxs RIVAY R x4 NG €405 '
BHS Screw ' ’/,,\}“/ S < N
A\ § wl b Y 7

ZC-BH312

M3x12 RZ Uy R X3

BHS Screw

Drive Pin
BB-1510
10x15 R7UVT X2
(

Bearing

Z2-009R3 @
UV 7O5—827—LEY X1 gt~ VSN

: ; AELYF (1.5mm) NALYF (2.0mm)
Rear Outer Suspension Arm Pin Allen Key ( 1.5mm ) Allen Key ( 2.0mm )




B. FV Ry I XADHEHIIT

Gear Box Assembly

vUvJL—R -O0—xI9V b AVVYITL—R - I\(IDV B
Rear brace - Low mount ZC_BHM]” Rear brace - High mount

M3x10 R¥ Ay R
BHS Screw

M3x10 U35Fv v @
FHS Screw

M3x10 B35+ vv T
FHS Screw

FrOWHFEDLEIF 0.3mmBEAI DL KSICEDEEXT,
HIDZITEDEFVHRBULPT KEDHTERTEL,
Ffe, COBBHIRTEDEREHEURD. BEHELED
TeHRARFBEICT>TLREL,.

Adjust the meshing of the gears so that there is
approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient
ZC'BH‘?{5 - . ) g ) clearance between the teeth will cause excessive gear
'\BASQGSI\rsz/W r 7 ) y noise, as well as causing a drag in the drivetrain.

2
W Dy v—
Washer

R #4 DAR
Bag #4 Contents

CDR—ITHERTD/I(—Y
Parts used on this page

] Z(C-S833

d BM-4824 :
24T =4 4 X1 BaT Lo
24T Pinion Gear 24T Pinion Gear
oAU EZ )~ OREEICEhETEELET.

ZC-837 Position the pinion gear so that the teeth line up
3X7 vy v— X2 A=A D DBRU S % with the spur gear, then secure it tightly.
ZC-206A FvMEE2AT EZAVFV - BITHE-5—5—2HP105/135T
M3x3 v 21U 2— X1 Pinion gear 24T for kit standard - Recommended motor» 10.5T/13.5T
Set Screw JUy TOEWVEE / XEFEI—XA21 ~ 22T
ZC-BH36 High traction surface / Large track
G]m]m] M3x6 H Ay K x2 50y JOEVEE / NENT—Z w20 ~ 19T
BHS Screw Low traction surface / Small track

GWZC'BHS‘O 20T | 21T | 22T 23T[ 247 25T 26T 30T | 31T | 32T [ 33T | 34T | 35T | 36T | 37T

Washer

A R X
'\B"S?SOG?;\,SV”'\"‘ 2 10.92110.40] 9.93 | 9.50 [ 9.10 [ 8.74 | 8.40 6.28 | 7.05 | 6.83 | 6.62 | 6.43 | 6.24 | 6.07 | 5.90

ZC-F310
|D11111mm1 VS0 SFr YT x4 @ AFLYF (1.5mm) AFLYF (2.0mm)
(8 ) Allen Key ( 1.5mm ) Allen Key (2.0mm )




7. B —ROE|bFF

Servo Installation

MY —RR—VZRD I DRIICH T . U—RDZ 21— hSILABZEITOTLEEL),
GELLFZOmtE Y FOBIREHBEEZ CE T L)

Make sure that the servo is centered before attaching the servo horn.
(Refer to your radio manual for more information.)

B8-206SH

servo being used.

AT Y —RICEDE T —RR—VZHRU TS,
Select the servo saver adapter matching the

S

7

YOKOMO / FUTABA

F

SANWA / KO / JR

SK

Hitec

H

CDNR—IJTHERATD/I\—Y
Parts used on this page

KY—RYD Y MIR#T [CADTVET,

o
Y2-301

gl o—mRv Uk x2
Servo Mount

N

R’ #5 DB
Bag #5 Contents

%

$\ 5204
H—i—> X3
Servo Horn

@:m

A3 T TA>TVFET,
3 different types included.

B8-206SH

Oy RIVRKR—=ILS X1
Ball Stud S

ZC-837

BX7Tyyvy— X2
Washer

ZC-BH310

Gmmm}m}] M3x10 Ry U~y R X2
BHS Screw

IE ZC-F310

M3x10 B5F v T X2
FHS Screw

The servo mount are included in bag #1.

H—Rk—>
Servo Horn
Y—mMh—VETTER (I ERT S
Y—RIBOERAZSERLEEL,
The servo horn mounting screws
are not included, please use the
screws in currently use.

)
<°
Ov RIVRK—ILS

Ball Stud S

)

®

MY —RIYIY MIR#1 [CADTVLEFT,
The servo mount are included in bag #1.

P—iR BEESHETEL.)
o (Sold separately.)

1

)

s

Y2-301
P—RI OV~
/(g 70-837 Servo Mount
M3 Ty v—
Washer
ZC-BH310
M3x10 RE Ay R
BHS Screw

=

X100 HSFvrvT
HS Screw

i

8.70Yk0aviyT—DHEHFIT

Front Shock Tower Assembly

KR #6 DRE
Bag #6 Contents

CDNR—IJTERTDIN—Y

Y2-0172
JOYVhYavoyI— X1
Front Shock Tower

Y4-8B

vavIFvyITR—IL X2

@ Shock Cap Ball
:l ZC-BH310

M3x10 RFUAY R X2
BHS Screw

'ﬂ ZGC-BH310

M3x10 Ry R
BHS Screw

Y4-8B
vavIFvyIR—IL
Shock Cap Ball

P.11 CTEALET,
Usedon P.11

JOYbYavoyo—
Front Shock Tower

NELVF (2.0mm)
Allen Key (2.0mm)



9. 702V KNILIANY K. UY Y3y o5 T—0mbHIF

Front Bulkhead, Rear Shock Tower Installation

DT E(TER X
Do not over tighten.
ZC-BH310

Y2-302ZD

M3x10 IRFZ Ay K @
BHS Screw

T yIN—=F—
Upper Arm Mount

INSgZ A

XETTER
Note position

S ticmzm O
\/ Top side \/

|J

U

CDNR—ITHEHTD/I\—Y
Parts used on this page

MIR—JVIV RLER#2 [CADTVFET,
The ball ends are included in bag #2.

C=

Y2-207
R—ILIY RFrvTLX4
Ball Cup

LK #6 ODNTE
Bag #6 Contents

FPyIN=F—=LIIV K X1
Upper Arm Mount

JOULIAY R # X1

Y2-302ZD
JAVIVZZaN o -3
Bulkhead Rear

MR TESFR X
Do not over tighten.

ZC-BH310
M3x10 RF Ay R
BHS Screw

D
»

Y4-8B
Shock Cap Ball

E wﬁ#vw?ﬁ—)b@

Y2-0172
Uvravisyd— X1
Rear Shock Tower

2mm 7V ZAR—Y— - B X2
2mm Aluminum Spacer - Black

Y4-8B
vavIFvyITR—)L X2
Shock Cap Ball
B8-206MH
Oﬂﬂ]:[] Oy RIYRK—ILM X2
Ball Stud M
ZC-F310
[mmmmM3ﬂ0U5$vw7x4
FHS Screw

@ ZC-A36208B
@l

MIR—JVIV RLIFR#2 [CADTVET,
The ball ends are included in bag #2.

FANERIICEODTVET,
One side is reverse threaded.

N
SD-TB33 Y2-207
33my—I\v )b R—ILIVRFvvTL
33 mm Turnbuckle Ball Cup

UP7wy)—0Ov R X2 (B3my—2/\yI))
Rear Upper Rod X2 (33 mm Turnbuckle)

XEETER
Note position

ZC-BH310
M3x10 RY Ay R
BHS Screw

ZC-BH310

(i wax10 5 ms  x
BHS Screw

[ I 8

SD-TB33
33my—/\v )L X2
33 mm Turnbuckle

COIN—YVERALEEA.
This parts are not used.

gM:Bx]O BS3Fvv T @
FHS Screw
ZC-BH310
M3x10 iR Ay R @
BHS Screw

Y2-017Z
Uvravosyd—
Rear Shock Tower

ZC-A3620B
2mm 7 AR—Y— - 2
2mm Aluminum Spacer - Black

B8-206MH
Ov RIY RKR—=ILM
Ball Stud M

Allen Key ( 2.0mm )



10. 702 7 v IN\—=7 —LOE]D FF

Front Upper Arm Installation

¥IR—JVIY RLFR #2 [CADTVET,
The ball ends are included in bag #2.

«‘T" ;EI:SOEFU/\’ AT—1
{ TYIN—=AT—
X\
"\Q‘V Upper A Arm
&

SD-TB27
27 my—> )\ I
27 mm Turnbuckle

RADNERIICEO>TVET,
One side is reverse threaded.

Y2-207

(1:1)

70V K7 y)(—0Ov R X2 (@7 m&—>/)\vT)b)
Front Upper Rod X2 (27 mm Turnbuckle)
58.5 mm

- -
—~f Lot

R—=ILIVRFrvIL
Ball Cup

XEAEITER
Note position

—)

CDNR—IJTHERTD/I\—Y
Parts used on this page

MINR—JLTV R LIER#2 [CADTVE T,

Y2-207
R—=ILIV RFrvTLX2
Ball Cup

R #6 DRE
Bag #6 Contents

ZC-BH310
(Jommmmy w3x10 5 m e x2

BHS Screw

R H#7 ORAE
Bag #7 Contents

Y2-008FU
70V K7 yI\—AT—L X2

Y2-008FLS
JOYMYR7—L L&RF 1
Front Suspension Arm L & R 1Ea

[ —

D-156-21A
OF77—L75 75— -21mm X2
Lower Arm Adapter

- Y2-008FU
H TP YIN=T—=LAR—Y— X4

Upper Arm Spacer

ZC-BH24
M2x4 RF Ay R X2
BH Screw

ZC-SS36
M3x6 v hXIUa1— X2
Set Screw

Zc-2068HS
Oﬂ]:[] Ov KIY RR—IL S X2
Ball Stud §

SD-TB27
27 my—I\v Il X2
27 mm Turnbuckle

[ ]

Y2-009FA

TPYIN—HPRAT7—LEY (¢2.5X32.5m) X2
Upper Sus. Arm Pin

Y2-009FA
PyIN—=YR7—LEY

(¢2.5x32.5m)
Upper Sus. Ar%
N

70V bk 3vo5T— Assy
Front Shock Tower Assembly

Y2.008FU
TPy IN=FP—=LAR——
Upper Arm Spacer

ZC-BH310
M3x10 iR& U
BHS Screw

#M3x10 Ry Uy R
RH#B [CADTVLFT,
The M3 x 10 BH screws

are included in bag #6.

M2x4 Ry Ay R
BH Screw

Y2-008FLS
JO0bhO79R7—4L L
Front Lower Suspension Arm L

XEAE(TER
Note position

Y2-207
R—ILIVRFvvTL
Ball Cup

ZC-206SHS
Ov RIV RKR—IUS
Ball Stud S
WoD £ K
M3x6 v hXIUa1—
Set Screw D-156-21A
O7 7—L75 75— -21mm
%ﬁlmm Adapter
J0Y MRFP—L L& Y-

R&1
Front Suspension Arm L & R 1Ea

65 mm

W—ﬂ%%

Iy
Y

HETITER
Note position

=—

o=f—11

BERT I RAIVICKDO7 7 —LICTFHEEE.
FisdBEHRDHAY FLTLEEL,

If the wheel interferes with the lower arm,
cut the part that interferes.

SHABERICHITEIT . @
Assemble the right side in the same manner.

@ AELYF (2.0mm)
Allen Key ( 2.0mm )



11. 70 MFRA7—LOEDRFIF

Front Suspension Arm Installation

BD-301B
YREVR—IL

Sus Pin Ball \®
2
D)

Y2-008FLS
OFP 7 —LAR—Y—
Lower Arm Spacer

Y2-008FLS
O7P 7 —LAR—Y—
Lower Arm Spacer, BD-009BF

AVF—YRXT7—LEY (¢3X42m)
; Inner Sus. Arm Pin
BD-301B /
o~ ()
YREVR=I /-
‘B /@

Sus Pin Ball
5

BAIYIV K~ -39.5m
Suspension Mount - 39.5 mm

XYY DY NMIFH#] [CADSTLET,
The sus mount are included in bag #1.

CDOR—ITHERTD/I(—Y
Parts used on this page

MU AYTY MIR#T [CADTLFET,
The sus mount are included in bag #1.

2-301
YAV K -39.5mm X1
Suspension Mount - 39.5 mm

RH#7 ORNAE
Bag #7 Contents

(1:1)

BD-301B
PREVR=IL X4
Sus Pin Ball

lHl Y2-008FLS

O7 7 —LANR—H— x4
Lower Arm Spacer

~ M3x10 H5% 4w

ZC-F310 FHS Screw
IDlmmml] M3x10 B5% % v 7 x2
FHS Screw @
( ]

BD-009BF

AVF—YRATP—LEY (¢3X42m) X2 o
Inner Sus. Arm Pin /A\”%U/g_ (2.0mm)
en Key (2.0mm)




12. 277U 2070y DD }F

Steering Block Installation

pr—

—
Y2-010F B8-206SH
70V k7O Ov RIY RR—ILS(5ELA) @
Front Axle Ball Stud S

Y2-415CPF
AFrUvIJavoL
Steering Block L

XAEITER
Note position

ZC-SS315
M3x15 Ev bR Ua—

»

BB-105-2
5x10 RPUVT
Bearing

Set Screw

U

CDOR—ITHERTD/I(—Y
Parts used on this page

HIRAIVI\T R #1 [CA>TVLET,
The wheel hubs are included in bag #1.

Y2-301
RAINT (E)x2
Wheel Hub (Thick)

& #8 DNE
Bag #8 Contents

Y2-415CPF
AF7Ur57OvU ASB
Steering Block B & B 1Ea

&1

S|

Y2-010F
70V K7 OR)L X2
Front Axle

(AT

Z8-SS315
M3x15 Ev hXTUa1— X2
Set Screw

SD-011

M4 F40OVF v b X2
Nylon Nut

—

SD-011
RAIVINTEY X2
Wheel Hub Pin

0P

B8-206SH
Ov RIVRKR—=ILS X6
Ball Stud S

BB-105-2
510 X7 UVT x4
Bearing

SD-011
RAIWINTEY
Wheel Hub Pin B

HIRAIVINTFE #1 [CADTVET,
The wheel hubs are included in bag #1.

Y2-301
IRAIVINT (F)
Wheel Hub (Thick)

SD-011
M4 Fa4OvF v b
Nylon Nut

QLAIBEMRICHENITE T . @
Assemble the right side in the same manner.

AT (TER
Note position

EATITER
Note position

NELYF (1.5mm)
Allen Key ( 1.5mm)

NELVF (2.0mm)
Allen Key (2.0mm)



13. UVN\TF+ UFPDHEHILT

Rear Hub Carrier Assembly

CDR—ITHERTD/I(—Y
Parts used on this page
HIRAIVI\TFR #1 [CA>TVWET,

Y2-301
RAIINT (G&) X2
Wheel Hub (Thin)

% #8 DT
Bag #8 Contents

o] EE @

Y2-010
AZN=BIWRSATYv T~ X2
Universal Driveshaft/49mm

Y2-415CPR
UPN\THEv U7 LE&R & 1
Rear Hub Carrier L&R 1Ea

SD-011
M4 F40OVF v b X2
Nylon Nut

SD-011
C—— I RaILIN\TEY x2
Wheel Hub Pin

ZC-A3630B
@ I:I 3mm 7V AR—H— - B X2
3mm Aluminum Spacer - Black

B8-206-LH
[jmt::]nwszysﬁ—mLxe
Ball Stud L

BB-105-2
\ BXx10 X7 UVT x2
z Bearing

BB-1510
10x16 RFPUVYT X2
_ Bearing

The wheel hubs are included in bag #1.

Y2-010

BB-1510
10x15 RXFPUVT
Bearing

SD-011
RAIINTEY
Wheel Hub Pin D

Y2-301

SEAIBERICHEITE I . @

Assemble the right side in the same manner.

AZN=YILRSATY+T b
Universal Driveshaft/49mm

=
N
@\ $3

4

HKRAIWINTFE#1 I[CADDTVET,
The wheel hubs are included in bag #1.

\N RAIVINT (5§)
L ~ @ Wheel Hub (Thin)
SD-011

M4 Fa4OVF v b
Nylon Nut

ZC-A3630B
3mm 7V AN—Y— - &
3mm Aluminum Spacer - Black

ﬁ) B8-206LH
N Ov KT kK- L @
Ball Stud L

@

BB-105-2
Y2-415CPR BX10 R7UVY
UTN\TFrUT L Boaring

Rear Hub Carrier L

\& ]cs-BG
IJSwoJUR (B) #BHULET,
Apply a black grease.

A=-N—=HIVRSA T+ T NOEHIITH

Universal Drive Shaft Assembly Installation

Y4-010490

Rear Dog Bone

®%Y4-O1OTP
hwIIaAr b

Cup Joint

Y4-010A
Uv7 oAb
Rear Axle

UP Ry IR—>-49m

AZNN—PIVRSA T+ T NMIEITEH T,
PR, HILTORERICBEERTEL,
The Universal Drive Shafts come pre-assembled.
Please see below for disassembly/assembly instructions.
Y4-010TP
JaAvhEY
Joint Pin

|®

\@
Y4-010TP

M3x2.5 Ev hRIUa1—
Set Screw

14. UvI\TF++ U7 DERDF(F

Rear Hub Carrier Installation

K[ #9 DNE
Bag #9 Contents

CDNR—ITHEHTD/I\—Y
Parts used on this page

Y2-008R
UPHRX7—L L&REF 1
Rear Suspension Arm L & R 1Ea

(1:1

ZC-BH24
M2x4 iRF Uy R X2
BH Screw

Y2-RAC7
O:ﬂ:':ﬂ Ow RIV RR—IL x2
Ball Stud
—— )
BD-009A
FPOI—BAF—LEY X2
Outer Suspension Arm Pin

BD-009A
FOY—YRAT—LEY
Outer Suspension Arm Pin

Y2-008R
U 7—4L L
>Rear Suspension Arm L

Y2-RAC7

Ow RIY RR—=)L @
Ball Stud

ZC-BH24
M2x4 Ry R
BH Screw

SGHIBEKRICHEITET . ¢
Assemble the right side in the same manner.

@ AALVF (1.5mm) ANALVF (2.0mm)
Allen Key ( 1.5mm) Allen Key (2.0mm )



15. U B 7 —LOBWDFF

c
=]
=
Ly
©
+

[0}
£

£

[
<

[
9o

0]

C

Q

Q

[0]

2
(]

—

@©

Q
o

HBREVR=)L
Sus Pin Ball

BD-301B
AVF—YRT7—LEY (¢3X45m)

Inner Sus. Arm Pin

BD-009BR
Y2-008R
O77—=LAN—=YH—
Lower Arm Spacer
9=/ Y2-302MD
PYRAIYOV K -45.7m
Suspension Mount - 45.7 mn
KOAVD Y MMER #1 [CADTVET,

The suspension are included in bag #1.

ZC-F310

M3x10 U5Fvv 7

FHS Screw

v

JCIERY3/\—
Parts used on this page
MUZAIYDY MEIEH#]1 [CADTVET,

ZDN—

1.
+H
o
©
o]
£
o)
(0]
k=)
E]
[&]
£
(0]
o
©
c
S
[}
C
[0)
Q
(D]
=}
w
(0]
o
T

m

XEEITER
Note position

R’ #9 DB
Bag #9 Contents

Y2-302MD
PBARXDV K -45.7mm X1
Suspension Mount - 45.7 mn

HBIAEVR=)L X4
Sus Pin Ball

©
Y2-008R

BD-301B

H— X4

i

Lower Arm Spacer

Dy

O77—LAN—
ZC-F310

M3x10 B5F v v T X2

FHS Screw

HITET. @

C

L Z=1EIRSTilE]

Assemble the right side in the same manner.

NELVF (2.0mm)
Allen Key (2.0mm )

OUVUR (R) ZZWULET.

Apply a black grease.

CS-BG
TS

&)

B

PYRAT7—LEY (¢3X45mm) X2

BD-009BR
V-
Inner Sus. Arm Pin

<



16. 70 &YV Y3 v IDEMHIIT

Front & Rear Shock Assembly
YS-S9M X
i @) YS-S4M
yaubl;lh/@ DEPDLic2
Shock Piston Shock Body

—
TS SARIM | | YS-7HGC
PIvANFy b > 7HG
Adjusting Nut &ouvy

CGD’\—U‘C“EFHB'_%‘JI (=Y VS.5555.1
Parts used on this page SawsT eI R
®ATUVINY TER#1 ICASTOFY, — Shock shaft

O Ring

YS-7HGC

The spring cups are included in bag #1. Yezhse s
Spacer :
J) YS-SOM
HEECER 0UvINS—
Note position O Ring Collar

Y2-301 (7OY k) Y2-301 (U+) |

ZTUVSHYT X2 RTUVUHAYT X2 Q —

Spring Cup (Front) Spring Cup (Rear) YS-S4AJM
OVUVIFvwvT

YS-50A 0 Ring Cap

2avIFA) #50 X1

Shock Qil

YavIFA)b #50
KHE10DAR Shock Oil
Bag #10 Contents

YS-8DMH
70V k /Front @ gigp_\vhrjagjrék
D-177FA
Y3y IRTUVI X2

Shock Spring

U+7 /Rear

D-179RS

V3w IRTUVYT X2
Shock Spring

:IYS-S4M
VavIRTF 4 X4

Shock Bod YS-S6M
ook By DEET R
' Shock End 3w IAAIEAL YD
.@ YS-S6M ;‘Z_z;;’&@o< bl LTSa%
\j ;Jh%gkgc::;éyj s x4 Slowly rrowve up and down to

remove air bubbles.

YS-8DMH
K ) T4V IS L X4
\-/ Diaphragm Q

/) YS-S4AIM
TIvARFY ks X4
Adjusting Nut

YS-84CM
\%{g’l Canrin
|

C

YS-S4CM Y S-S4AJM
FryvTrvbh X4 OUVIFvwT X4 '@ vS.S6M
Cap Nut O Ring Ca| -
? 5w , YavIFvryTS
I Shock Cap S
\ \
© (( )
w S
N——,
YS-S6M Y S-S9M Ne—cr’
YavIIVR X4 YavIERRY X4 m
Shock End Shock Piston
70V b /Front
(1:1) Y2301
ATUVTHhyT
Y4-S5 !
EU>Y - 2mm X8 Spring Cup
E Ring U+ /Rear
Y2-301
YS-7HGC S
@IIO.SmmZ/\’—U— X4 Frv ISy hELODDE o U+ /Rear ATVYThyT
0.5mm Spacer RHRHET D- D-179RS Spring Cup
YS-7HGC Securely tighten the cap Y3vHRIUVY YIwHRTUVY H¥RTUVTHY TER#1 ICATVET,
0UVY x4 nut. Shock Spring Shock Spring The spring cups are included in bag #1.
0O Ring
YsS-soM ¢J0OVHA. UVAE2 Y hMEEDET. @
83;;&?; x4 Assemble 2 front and 2 rear shocks.
(1 DIV
YS-58S8-1

YavIvvIh X4

Shock Shaft



N\

AM.Q
N/
34
<))y

ya U 5
=L =
2\

AL [ )

X
" ,\m\.\.\&ﬁ\\'//‘ S .
57 K05

v e NN %) i

kg » )

I 3 /i) I - N
mkjum ‘& 15))))1); Eﬂm
=52 / I 4 — o O
4_H_m D) :. 73 mﬂs
>N X 03%
W @ N = iC

=
a
N U
33
<<
Y4
N A0
N g
ng o
ne
g
o h/
: o BNE
AN NN E
Vg Suws g $o0
DREZTH 2
i , ~

G I
2 N
\ X

=
Qo
[))
IS
<9 :
75
B )M
. 02 N =
l a2 5ab
5 33 A B
~ . N+ r Sae
~ _
E 5 250 €D
Wm " a5 a N=L
eu o 5
DT o @m
Y- W X o) it
— T A
1y @ & 18 £ W :
! . > = _W% ~om 7 % M X
Pc N 2ll= g s N alfL g : 3
0 n o + S|e x % ll% & : :
a0 Do ol | 1N ~ I @ g2 : i
3 T RE[rE Q L | = : ?
Q BNE el [ N S0 BElls H I A
L COE @] 5 NG -3 SS||E i ol
= o # o NG B © 5 I BB
N4 >oo ~ollp o —@ | 8 =€ < HIEE 28
ot | ] I s = ||9B I
o ke A Ny - x|l o <~ |3 &2 NS&
et W owll | ho o 2 | ’ ]
N e |
L ©lls 0 & L2 4.ﬁg _U n_uv,
) gll¢ 2] @ Foo = | Fg gLk} eld
N ek < E o||& £ 858 248
— N 0 @ oS s23 [[388
b o >Za || |$08
L >NDIC




% Please Note

When making a rear mounting hole in the body, make it 4.5 mm behind the marking position.
3 v V4 ] ]
sl )
ﬁ

HRTFBLEE L%
RT + [CU Y DEYINZRIT DBRIEY—F Y IHBEXD 4.5 mEHICHITTIEEL,

g | .

Q i3 S )

</ HE T

178 <D g

N . am cl

A\ 3 —=©

@Wwﬁﬁ B ._Mm gzt

‘ ?;.N%JA ) kS * N

s v z Und
)
D
LY @
& e
¥L P
Ao} Q
Oihg @
OWm 1
N X
g I

Adjust the position of the body mount according to the body used.

m X
16 73
- - 3R
o ] & RN
=} ) >
M% (g .N
X N\ :
05
%9 \ NS
z .o i~ ﬂv
ﬂv WM 3=
oy=s
-
3hE
>Em

@ —

M2x5 ¥ vEVIER
BH Tapping Screw

ZC-TP25

ZC-F310

Bumper, BodyPost Installation

19. )XV I\—, KT ¢ IRR FOEDFIF

vy

, N/

RA™

M3x10 B35Fvv 7
Y2-001
P4 R)I—=YL
Side Parts Left

FHS Screw

o] <
n — ° X
L
_m. \\Jm.u.o m ol] 7
o Q % ~
bS] | _8 0 o M P
pe N Sa 2 SAE . S
— S ) 2 ‘
g= 8¢ LDE IO ol M Z e UE OE udsz
NS S <3 ._gh + o |° 2 W+ Ve
25 onm +1| o K c oNc NE|S 9 Moo
>=a odE Bl o _ 88 % — ~ 94z 03| w w._ﬂ%b ﬁmHms
T8 i o o X _ — X 1@ X wmtg 2= |5 x 2ECOD aEP
e SRS | - . oo Ky Od8or>l8| 3  Qag0-? =&
N Q 25| [#5% 1@\ S¢ [ ENT g8 || K& Bl sse
AN N ++* W | NG >Em |o ﬁP EFR-OQT
| 2 DE| |Hw <h g <N g N \ o] N3 odr N2k
w | Tt ™ \ Ae) =
< @ L3 © £ls clE ) =5 \ (3| ©h g N=m
S |l °/8re o Sng 8zg 858 @/ ol ok
=} T T
ool o/ 328 S Y E axs 05 w\u”_4w%
—/ >Duo >1ka ' >ho >=<@ / >




) o
m\um
wre
Sy
( — ne
4../\....,” WCW
,,,,,,,,,,,,,,,,,,, /A Sesg
n /) ___.,mmm
i %), NEF
N = h\\ W532
ab D 1% | Vo ®
a3 A N\ 577 N5.E0
m—0 A= c
L > y ([ == _m_._mi
RYofe / 7 082
N> ¢ c\.\\ \ .Ptu..m..u
B ./._Mwm,
QY La=g
. LE5G
\\ k&mm
/9 ~ =
AV

-

=N A

ZEH. AE—RIY bO-5— GIERTHETEL,)

Receiver and speed controller (Sold separately.)

b
T
Q
e o)
Q
/A | mu
B x N S omg
© B ih I N O N
JE 0| L0
i £70 O Qg KZ2
<l VBS v a e
._/N O_M% hn m_mmﬁiunw
mn mwm B ym
o >k N0 X Mo N0
= an .y = &
(A alll © n A ol ©
| S <y 2l=8f 2 3 gll< 3
g i wgl[eel & J 2 o] |
“_.Jm gh Kc o 5 AN AV KT o S
[ —fjg S3||% < e N SSll@s
Ao Sng _.| ®o oo w N | EE ) g
Q eve e | |9 b <o - —UNllg o @
Nna NS L[N 2 RSE il x|l @ 2
=] #[|™N @ N= = #||N ol T3
Y= &Kol | 2 EE% N | nE
ay = olls o Tl @ f
kO a|[% 2 X @ | B R
. S o S &| Siha
o Mo — Mo Cmo
Q —/ o —/ NEO




22. 7y IN—=FvF, Ny FU—ikILT—DED fFF

Qe T S

/NS

—H)

U

5

RAEY A Xy

(%

5 —
Battery Holder ( For standard size battery )

Y2-118L
Ny FU—IR

- >
i’ mmt
N rJ o
< B8
A =3
=i | 2
mm& re
nNg OB% 25
N3 N=m ~£
S P8
Q=g el
m.Tn Jo
alhs ~a
PN =
AR =
N < o)
b~
a L'®
5
m
NG

Upper Deck, Battery Holder Installation

n
D
e
N3 \ /D
bo TRV Y
Y J ONY K
&% @ p V5 %‘ﬂ& Rﬂv/
=i ._ln/m W’/;‘\“/QVIWVI
¢ i PR rC VA
o =N N LS
L g oz = NASRINRR
N3 —EQ A2 w© VAT N
._UD 0o 0 >om ANl \
7‘m Wﬂ% K .7
—V o 03
8k5 S
U E DN o
m_ﬂm ()] _m%
£ll5 2
W ollre .o
K E||l S s
@] « —
SS||% < - X x €
& O N
Nallg % x = _ 3
— T\d X = X 1 D <
# TN @ o 5 5 S
#[|N ol n8 N3 * 28 h A
K|l | 2| ,=F DE 2% Bo e = on
gl 2]8Re — =X&® B8 317 aPs B b5
m + C D Shc Lo _— o
S 5[8ks OFAN\8k S 858 “h 3 pod B b
W) gRe “J9RE $R3 $23 R2E &R

BHS Screw



RECAELEEL,

Nylon Nut

BELET. @

o )

<l >

53

6 o

Q ., @

858

[VEJR7]

— JQNDT
T o e v 2
0oogcE B zml
B 2kE £ BE g
T ®8o c& SR
o _Aw_\ALS c o /IW.E
~ 88 @ » < ._h”_W
| gm<t 2% . SR g +
b GEe gy N R
. E228Sal U o A
M DSSgEoe Y O
KepmgEoay D F oy
S EISELS P oh
Mo D cr 0 : os
YomS S22 EE h=
nugE2ES 28 S
|\ J

A

A7 7L kEIF)
TR-DRC(H—Xvw MNP &)b@ElF)

7’
KU R+

ZR-DRA (
Drift Tire

) = Ew
|8 T £3&
'y B Sa
2 ._Ji.awmd.
IERS _Dmge
— =1 [ el
chE3 Ihs8 £G5S
ao¥F= FELUCTg
R/bﬂ.m MWKS8s
N3 = HHE <86

(.

OB EE

Secure each side in the same manner.

Tires Assembly, Wheel Installation

AV DEHILT, BOHFIF

XAV, KA. BERAT—TFIBLTED T X

Tire and wheel, mounting tapes.( Sold separately )




—X-0-<Y92bk
Rear brace - Low mount

UvJr

v

b

—RXI\A(XID

AUYIL

Rear brace - High mount

MRAWBHELTBD T B AL

AECHAELIEELY,
Tire and wheel ( Sold separately )

P N




SE, ”NG SHEET Driver B Date | / Pz
J—X Circuit
RIE “Place [1A4>R7 /Indoor [ 772kR77,0Outdoor
B&mE.Track O 7RXT7)uk Asphalt [0 A—~whk,Carpet
[13>voVU—k,Concrete [ P%-1)L.Plastic tile
BRIERST Track situation |1 75wk “Flat [ J\>E—, Bump
viososen  PFUwT Traction O &WHigh [0 & Medium [ &L Low
mm [] Adjustable [ #iBE% Molded
mm | O 7ZJL=&Aluminum
[ #8825 “Molded %1v2)(—Camber Angle | ZJL.Oil
O7I=&
Aluminum
AR—H— EZR> /Piston
Spacer F+245—Caster Angle 7% Holes
AN—Y— Spacer mm
mm [ #&iE&R. “Molded mm XTS5 S mm
=t i | p ri
ZN—t— 5 =% Aluminum ‘ ﬁ KJL—7. Droop Pring
! YRP—LHN T/ Arm
[ #%& “Steel mm 475 L Bladder
O7Ib=& mm
Alumin —
um ~—f.Toe Angle 0U>%5, Oxing
1
™) #i8. Molded e 2 fe
AR—H— H270v5 [ 7JU=&/Aluminum otes
Spacer Sus Block kA —ILI\D XE,Notes
FF FF Wheel Hubs
FR mm
U77BR&13% ~Rear Drive = o -
O #4157 /Gear Diff. (4L 0il # ) B /Ride Height Y34 /shock absorber
O R—ILF7./Ball Diff. [ iS5 ~Molded [ 455 Molded
0 YUwR 7£2JL.Spool L 7)b=8/Aluminum mm | O ZIL=8 Aluminum

mm

[ #BE®.“Molded

F+>)\—,/Camber Angle

Fglgell

[ ZIJL=&,/Aliminum EAR> /Piston
[ #ifg5,“Molded AZE/Sway Bar {&7%Holes
[ 7)U=%,/Aluminum 1.1 12 1.3 14
[] &Bik& Brass mm =D mm
N ATU2T /Spring
FA—INT RJL—7Droop
Wheel Hubs P27 — LT/ Arm
F4+v 735 L /Bladder
mm
~—f Toe Angle "
Y27 —LA B & 0OUY /0-ring
Sus Arm 1 2 &
[ #ifs& ~Molded 0/—<)b XE, Notes
Imy FN),=H i
géjaﬁ,é f g '}A(le_/\%/b,?lummum Normal AR—H— | XENotes
justable Ls Spacer
RF mm O Adjustable
RR RR mm [ Short mm
XAYYv—Y 7L Aluminum
Main Chassis [ #ifgMolded [ 45774 Graphite 4. Tire Z4v Tire
AN—F7 E=FVF7
Spur Gear Pinion Gear
Rq s i —IJLWheel kA —JL. Wheel
Body Wing
IRSZER
Transmitter #A7tvbOffset 47wk Offset
H—ik Y—ik ih—>
Servo Servo horn
77
ESC dXVk,/Comment
Jv40O T4
Gyroscope Gain %
T—5— EA
Motor Timing
NyFU—
Battery
2423 [ x/Large [1/4\/Small [)# Non




ROOKIE DRIFT RD1.0 Exploded View

R )\ 1L 1C-BH310A IC-BH310A .

NG SD-TB2TA
@¢<YzmwA Y2-207A 7R-2006A
12-008F UA S
12-009R3A ;
1C-BH24A

Y2-0037A

Y4-8BA; TS R o
o/ Y2-0|7ZA -
IC-BH310A g)y /C-BH24A Y2'003ZA
P )
vs- a0/ N \/4:8BA N\

=73 1C-206SHSA / )
Q) ) ZC 'BH3 | OA =

Y2-118LA

Y2-118LA

Y4-016A

RC-3135A 7¢-$37A

LC-BH310A

ii WBY-204A
l/ -
ZC-BH3IOA; .

)

,////////////§§

Y2-0027A
Vi S

S IC-F318A

Y4-016A //4?
i
J £ 5 Y2-207A
: $D-TB33A
IC-F310A -
(2-008F 15 "0 oY 12-207A
S | LT300h SD-01 1A B8-2065HA
T N e
P Y2-010FA = -
B 1052426 ()

IC-F312A
Y2-301A

6SHSA T
7C-SS36A
D-154-21A !
Y2-207A

2-415CPFA
B8-2063H

ZC-55315A



ts-sacu SS)

Y5 - 8DMHA & 13- S6MA 7C-BH36- A

¥9-5385- 1A

YS-S4MA
YS-S4AJMA

& \IC-TP25A

S
=

rs-sanun

[C-BH38-A

Y2-301A
(Rear)

Y2-631A

@)

Gear differential unit

Y4-016A Assembly:Y2-50065A

¥2-503GHA

-
o>
'

wo
o
o
=N

—<

o

'

(&,

o

D

o

~o

=

B8-206MH
ZC-BH310A

e a { /[ 1c-ase208n O\ IA
1C-BH3 1 2ANRE 1-2010 =
N2 3 N 5018

GGA /a _

iZC-BH3IOA R Qﬁ%; " Y2-503GHA @4;C7
B3 - 206MHA @ﬁii ] Y2-5016S2A ffié;g;
Y2-RACTA
Y2-207A 1C-BH28TPA
1C-BH310A |
o Y4-010490A
C-F3100 3 RS Y4-010TPA
BD-301BA \il ) g}l SD-011A Y2-415CPRA
12-008RA__——y® JNIC-F310A 0

y2-RACTA  Assembly:V2-0104

BB- 105-24
L 12-301

R BD-009AA

O
i & A~ B8-206LHA
W YA_&/@ 0 1C-A3630BA
: BB- 15104 el

LC-F310A SD-011A



PARTS LIST

rRookiEDRIFT IR 1 . O svrerorrr S 1 .0

B E I AB EiHE (BHA) D-178RSA  J#DU—RH(TXTUVY RUTRRAYIH ¥726 * *
YA ROV THATATUVY
30 D-179RAA U2 . R s | ¥726 % *
= = YA ROV THATATUVY
oo D-179RSA AN ¥726 @ @
ESSVA D-180A RWD 27U~ v~ RUJ A 6788 ¥4,059 % *
RDR-010 Jb—%F—RUTk “RD1.0" (JSAZTHtHE) ¥28,380 D-CFSA 30mm FIVEIL—=h T7Y VILIN= ¥3.089 * X
J—F—RUTK “RD1.0" JvAOfF Fv bk . EP 72w A MIST U 0%
RDR-010G (X5t ) Y ¥32,780 DPP-302Vv4B RUT kT 5 —— 2/3ch B ¥8,646 O %
SDR-010 Z—/t—RUT K~ SD1.0 ¥68,200 IB-202KPA tUH—-UVIR FUIEY DIBYIA7YIHE ¥253 @ -
RC-313SA J—REY ZE—ILPA X 12 Y54 @ @
B2-501MRA K—IL 7 YaA vk L/R ¥1617 % % RC-313SBA T—REY RE—-ILHAX & 10 ¥253 % %
B2-506A K—ILFT RSATUVH ¥495 % % RP-031A 30mm o—UVP Jry Lb—IVIN\T+—<— ¥1,221 % %
B2-508TSA R=ILFTTFv N/ FIRTUVY ¥869 kx % RP-032A 40mm Q—U)dyj?‘J L=y ORI +—T— ¥1,221 % %
B7011NBA  4.5mm &5 IRAAILINT (B) AN—F—f ¥1.463 % * RP-033A Q‘j{;i‘;ﬂ’ﬁ_f;fﬁomm ¥1958 % *
B7-S113A SLFY3voER RV 1.1x3 @R ¥594 % * JATATNT - _ -
B7.5114A SLFYawoER hv o 1.1x4 B ¥594 % % RP-041-05A  M3x Bmm iRy Ay R 21— SREEIF& & ¥693 * *
5.5oBA P3O U ho (B) SLF Yo Yawsl vE51 % ® RP-041061A M3x6mmR&UAy RZZU1— BREETHFSVE 10 ¥1.617 k *
B7-53NA SLF /_bej,uy”“dt‘ﬁ(;) Y14 % @ RP-041-06A  M3x 6mm K&y RRTU 21— BHEETHIF & H ¥693 * *
B10.535A SLFYa—h VYT hyT Y847 % ® RP-041081A M3x 8mmikyYAy R2IU1— SREEFHIFSVER 10 ¥1617 % %
BB20BLUA 0480w KLY et L 15.0mm veor @ ® RP-041-08A  M3x 8mm K&V~ RRZ U 1— EHEEIIEITF &5 ¥693 * *
BE20BMHA o 4‘8 Qv KT FR—lb M 19;Omm Y627 © ® RP-041101A  M3x10mmRIUAY RRIU1—SREDEFIVE 10 ¥1617 % *
: o : M3x10mm Ky YAy RZZU 21—
B8-206SHA ¢ 480w RIY bm;;s 11.5mm ¥627 @ @ RP-041-10A e s ¥693 % *
B8-206SHSA ¢ 480w KT~ KB &#E SN11.5mm ¥627 % * M3x1 2mm 5 Y~y K250 12—
B8-301AA  ZILSHURAYUY(R)395~427 ¥2079 % * RP-041-12A et 58 ¥814 % *
B8-301BA FIVSE YA DY~ (8)435 ~46.7 ¥2079 % * M3x15mm Ry YAy RAZU 21—
RP-041-15A jhined w L ¥814
B8-301BSA HRIYUVK Jvya ¥869 * * BREYHIF 5 V& * x
B8-301CA FILEH YRIIU (F)46.4~49.6 ¥2,079 % * RP-041-18A  Mox18mmRyAwy K272~ ¥913 % *
B8EOODPA RS54 JAyTIIO7 55— 7IL=H ¥451 % * S e S .
BB-1050CBA ¢ 5x ¢ 10x4mm €5 v ZR—ILNFUYS 2 ¥1243 x % RP041-20a MOMEOMIM Y Ny FAZYA— ¥913 % *
BB-1050PA ¢ 5x ¢ 10x4mm R—/\—TL I3 YRFUVY 2 ¥1221 % % - = .
M3x Bmm 75w hAwy RRIU 31—
BB-105-2A ¢ 5x ¢ 10x4mm "7 UV 2 ¥561 0 @ RP-042-05A ot U ¥693 * %
BB-1510A ® 10x ¢ 15x4mm X7 U5 2 ¥/48 0 @ M3x 6mm I5 v vy A5 12—
BB-1510CBA ¢ 10x ¢ 15x4mm €53 v SR—ILRF U2 2 ¥1485 % RP-042081A  mmis 5om 10 ¥1817 % &
BB-1510PA ¢ 10x ¢ 15x4mm ZA—/\—TLYJauNFUVLY 2 ¥1221 x % RP-042-06a  M3x6mm IS5 hAay K271~ ¥65a % *
BB-B4OPA ¢ 4x ¢ 8x3mm Z—/{\—TLYYIYRFUYY 2 ¥1221 % % RREOHT YR
BB-84-4A ® 4x ¢ Bx3mm NPT 4 ¥o90 @ @ RP-042-06BA Zf;‘gggﬁ%;@’ by EZY2— ¥913 % *
BB-850PA ® B ¢ 8x2.5mm A—/\—FLy I3 URFUVY 2 ¥1221 % % E;X"Bmm’;ay iy KRS 2
BB-85-4A ® Bx ¢ 8x2.5m X7UVYT 4 ¥1221 % % RP-042081A iy 4 a 10 ¥1617 % %
BD-O09AA  7U5— BAF—L EY ¥374 @ @ M3x 8mm I5 v ey FAZ 1 12—
BD-OO9BFA 7Ok AF— YR7—L EY ¥374 @ @ RP-042-08A  ggmmus 5om ¥693 & x
BD-O09BRA  U¥ AVF— HYAFP—L Y ¥374 @ @ RP.042-088A M3XBMM 75y hAy KZZU2— Y913 & %
BD-301BA ® 3YRF—LEY K—IU ¥319 @ @ EREIHIRRR
BM-4824A  DP48 24T E=FY#t N\—KZF4—lb ¥528 @ @ RP.042101A M3X10mm IZy bAy ERTU2— 10 ¥1617 % *
A7—LOY RIVRFHITH— ERETEF Y VR
D-142A FIVEE Pwii—AFP—L*y NE ¥495 * X RP-042-10A  M3x10mm 75w hAwy RRZUa— ¥693 % *
EREEIF S 8
D-150S0 FPFIMOUYY ¥220 @ @ M3 To o hay K251
e s 4. x10mm 75w by 1—
DissBSIA MM ¥649 * * RP042-10BA  mamiuismmy ¥918 * *
e o~ 4o. M3x12mm 735w kA RRIU 21—
Dis3BsaA S ¥ea9 x & TDOWIRA mumyz st m ¥814 * *
e A A 4o, M3x15mm 735w Ay RRIU 31—
Disa1sA  JSMM O ETE ¥649 % * AP042-15A  mmmimr 5 >m ¥ala * ok
PRy 4o, M3x18mm 735 v Ay R2IUa—
Disalsa (MM Y ¥649 * * AP042-18A  mmmymz5>n ¥913 * *
St RP-10TMHA ¢ 480y RIY RR—)L BREFIVE MU X ¥726 % *
D-15421a  2ImMmOY RIZYKPYTH ¥726 @ @ . e T :
FO— X575 I0y S8 RP-101SHA ¢ 4.8 0v RIY RR—)L BRAEF I VE S U1 X ¥726 % *
D-154-27A 27mm Ov RIVRPSHTH— OF A" 7—LA ¥770 % * RP-110-04A M2x 4mm Ry Ay R 21— SHEETHEIF & & ¥693 * *
D-154-30A 30mm Ov RIVRPITo4— OF A" P—LH ¥770 % * RP-6113B6A S5 AXR—ImAIL(R) RUTMA A TEY bk 6mm 2 ¥968 *x *
D1s520a | 20MM Oy KIVKPST5— a8 % % RP-6113B8A 5ARM—om+A)L(R) RUTJMEATEYE8mm 2  ¥968 % *
s FO— ZAF7Ur5J0v IR RP-6113WBA B5ARR—IKAIL(H) RUTME ATty bk Bmm 2 ¥968 * *
D553  23mmOvKIYKPST5— Y745 % * RP-6113W8A B5ARMK—o()L(H) RUTJMEATEYRB8mm 2  ¥968 % *
F0=277V¥5I0v IR RP-6213B6A BFRK—UMAL (8B) RUTMAATEYMBMM 2 ¥968 * *
D-155-23AA 382”;5;5'15'4%\1_’ bt:AET\ ¥946 % * RP-6213B8A 6AAM—IMAL(R) KUJTREATEyk8mm 2  ¥968 % *
P lmmFL Dy KT K Ad RP-6213WBA BARR—Um+()L(H) RUTJNEATEyh6mm 2  ¥968 * *
D15621AA (o m s S ke ¥1,144 % * RP-6213W8A BARK—oKAI () RUTRAZTEY~8mm 2  ¥968 % *
Y RTYR N NSOV aVRAI (FFY)
27mmFL. Ov KT K Ad .
Dse27an GG DA ¥1.144 % % RP-6313T6A  «y5 @77y k 6mm 2 ¥988 & X
30mmF.L Ov RIY K Ad . N RSV aVRTL(B)
D-156-30AA  SOBTE 7)1;5%5/\— "jj_p'\ ¥1,144 % * RP-6313WBA )5 @+ 7ty k 6mm 2 ¥968 x %
D-170BKA ¢ 1.1x95% (J5v%) RUT K ZATUVIER ¥726 % * RPea1avea ol DTZ¥ 3L (B 2 ¥968 X *
D-170BLA ® 1.1x1055 (Jb—) RUT K ZTUVISE ¥726 % * L
- - SD-011A RAIWNTEY / Fv k ¥253 @ @
D-170GA 0 1.3x 958 (JU—Y) RUTRRTUVISR ¥726 % * = - = .
- - SD-TB16A 16mm 5—>/Xy &)L %0 4mm )\— RAF 1 — L8 ¥374 @ %
D-170PA ® 121065 (Evy) KUTRZTUVIER ¥726 * * SDTB20A  20mm 5—/Cy )b ShD4mm J\— K5 —)LE ¥374 @ ®
D-171GA 0 1.3x95%8 (JU—Y) RUTK ATUVITER ¥726 % * SDTBOBA DS ey KT B N\ 2 e ) va74 % %
D-171PA 0121068 (E¥2) RUT K ATUVITER ¥726 % * SDTBOTA B o KT Emm N\ 22— vaa ® ®
D-171YA 0 12x95% ((I0—) RUTKRTUVIRER ¥726 % * AL = 7 .
DA e TSRIEIN 1T 1 817 % % SD-TB30A 30mm #—>Ny )b FHD 7mm N— KZF 1+ — L8l ¥374 % *
TP SD-TB33A 33mm 5=y o)L $HD8mm J\— KR+ — )Lk ¥374 @ @
D-177FAA RUT . F R4S R ¥726 @ @ SD-TBLA RIS — )Ny VA LYF 3358 4mm B ¥253 @ @
D-177FSA  9ALZK §4TATUYS KUTRFAYTH ¥726 * * SG-A4880A 3% DCS 80T A/—#% 48EvwF ¥635 @ @
ST FESATATUIE Y2-001BA FIVEHF XU —TL—R ¥3,465 % *
D-178RAA - L) SN REF-ILSDY K ¥726 * * Y2.001BDA  7Y¥—hlA FTa—H—ty k ¥1.980 % *

HROHERUMEE. PERCEEIIHENSHOET. JRMBFHFRNGEME BHA) (CDE, RFEMAGIIERCTTIHERTEL.



Y2-001GBA  CG®F /\v/\—/TL—2Z ¥4,708 % * Y2-415BDA  FvUN—RAITL—FF 1R ¥1,144 % %
Y2-001RAA A K/F0— F4Ta—H— ¥1485 @ @ Y2-415CPA  JL—FF4RIFvU/i—tv k ¥4,433 % *
Y2-002AL FIWERAAY Yv—Y ¥13750 % @ JOVk AFPUYSTOvY
Y2-002MGA 85K CG BXAY Yv—y ¥13365 x xR vpayU-ZevuR e e
Y2:002SMGA CGH /\A h59Y3Y XAV Yv—y ¥13618 * * Y2-415CPRA U ATFpUF YD-2YU—ZF+ U ¥891 @ :
X T = TUYHIRY v—Ity ¥20,275 Y2-415RA Uv¥ \J F+vU7” YD2H ¥726 %
iﬁ_gggi’* )(ejr‘js;j_ljl’r Ly Avy—vevk ¥5.577 : : Y2-415RWA  HT UP/\T*vUFP 9T/~ YD-2 VU—XA ¥3,289 % *
Y2-003ADFA FPy\—FvFFPHTI—F 7)L=8 ¥1,364 % * Y2-41652A  277UrTIOvY Ver2 YD-2H ¥726 * %
YP-003AZA Py /\—FukFHTS—R FIL=H ¥1485 x ® Y2-415SA1A ST JOv& "R—RL/R YD-2 AZ+Y5E> STH ¥5819 % *
Y2-003ZA o —F vk /KA /R T —ZHH— - o475 @ @ Y2-4188A2A ST IOvY 7575~ YD-2 AZ+Y I STA ¥814 % *
Y2-003ZSA  FyN—FyFFHTI—R FILIH ¥1430 * @ Y2.4155A3A %Z gjé{i? ;g; éZT‘”ﬁﬁ" ¥1958 % *
- Yhya—kO7 A F— ¥770
Egg:;ﬁ\ F7 S; ';;i R .;,F;_i Lj 5 |~L\ VERTT : : Y2-415SA4A ST JOv% ¢ 4EY YD-2 AZ+V5EY STH ¥473 % *
: - =P D -2 AEFVIEY ST ¥47
Y2-008FSLA FO7 Ya—k'A"7—5L (&) ¥3201 % * Y2-4155A5A 21 3Ejz g:mij;{,:_'j;_ﬁjz*Jgt/ STH ER
Y2-008FSRA FO7 Ya—k'A"7—Ah(H) ¥3201 % * Y2-418SABA  {p 5t Sy STH ¥935 * *
Y2-008FUA  JOYk 7w/t—"A"P—L ¥847 @ @ ST 90w 1.0mm Z~K—H—
Y2-008FUCA  7ILSMIOY K 7v/i—"A' P—L ¥4708 % * YE-418SA7A  ypoamruory STH ¥935 * *
Y2-008FUIA  FILSWIOY b~ Zwit—"T' P—L ¥5082 * * Y2-500-A R—L 7 vk YD-2HA ¥3,465 % *
Y2-008R-A LS UV OF YR 7—L ¥792 @ * Y2-500AA FIVEM K-V FT Fv b~ YD-2HA ¥3718 % *
Y2-008RATA UV 'H' 7—LA (A) (&) FER ¥3,069 * * FIU—RR XA VFFIRFY ~
Y2-500GM3A = ¥814 @ @
Y2-008RA2A U+ 'H'7—L (A) (&) TER ¥3,069 % * YD-2/YZ-2 ¥¥7 TR
Y2-008RAA aER UV H 7—L v ~ ¥10,648 kx * Y2-500GS-A  #ilE¥v 77 1=Zv bk YD2HA ¥4455 @ @
Y2-008RASA HIZR UV 'H' P—Lh £y~ ¥3—h7P—L ¥10527 * * Y2-500GSAA  7IV= D Ay I+ PFT YD-2 B #IEN)L+V ¥4,928 % *
Y2-008RS1A U+¥ ¥a—k"H' 7—L (&) AZRX ¥3036 x % Y2-501GGA v FOR ARy~ YD-2/YZ-2H ¥253 @ @
Y2-008RS2A  U¥ Ya—h'H' 7—L () AZR ¥3,036 * * Y2.501GS2A ngiﬁ_ﬁlg";:jﬁ v7 YD2HH ¥1309 @ ®
Y2-008RSA R ¥3—h OF 7—A ¥847 % @
V2-009FAA  E 7w i— A F—L B aa e e Y2-501GSAA  #v TR FILSRRSATHvT YD-2H ¥1485 * *
e e Y2-501MRA  R—JL F 7R PILEWFII3aAV /R YD2 A ¥1617 * *
UPI=N\—HILRSATY T~ DP-YD2 A
Y2-010A 49mm ¥2,607 ® @ Y2-502A VU RPHZIL £y~ YD2R ¥3718 % *
Y2-010F-A JOVk 792 ¥627 * % Y2-503GHA FvY FTOR—R YD-2/YZ2H ¥869 @ @
Y2-010FAA  ZILE® 7OV K PURIL ¥990 * * Y2.503GPA ng/Zf!] */égffg’\%*v tyh Y748 @ @
VEOI0fBA  Froll X7U>T 6 5x 0 10 O=IU7Y 5 rleas x x Y2-503GPHA  F 77/ fIsR/\— RANLEY v b YD-2 B ¥1,364 % *
Y2-010FHA  7JLS& UL 70V h7P S )L 5mm )\ TFfF ¥2,728 * @ Y2-508A _,77_117;(;7“”/ ok YD2s U’ za . ¥'891 > *
Y2-011CB5A  5.0mm &5 Y TRikA JLI\T ¥1243 % @ g Eaitd 7 ev o~
Yo011086A  6.0mm 5o TR T ¥1243 % * Y2-631A 7075 7IWERhyT YT b /48P 20T YD-2 ¥1.716 @ @
- . X Fo—)LB T S .
Y2011CB7A  7.0mm £5> IAAILINT ¥1.243 % % Y2B3ISA  ATATIEbEvT YT '\;4?«2.2?;- Yb-2 A ¥1837 * *
Y2-011CBBA _ 8.0mm &5V TRAALINT (B) ¥1243 % * vesBoMA LYY TTAREISYI ATUYTRYE ¥4,928 % *
Y2-016MGFA %%y k IOV K RF4TDY N ¥2,453 % * Vo-GCI1A GCl 4995V —vay - VD28 YO658 % %
Y2-016MGRA  ¥T%y b UP RF YDk ¥2.728 * * Y2.GC2A GC2 4 T7vav \—vey ~ YD-2 M@ ¥8646 x *
Y2-017AFEA 7SR 7OV K Y3vs57— ¥4829 x @ SR R :
FTVav\—vey bk 7vIIL—R1
Y2-017AGBA /\fTUv RIOVK Yavs5T—(8) ¥5203 % * Y2-0P1A YD-2 YU—ZH ¥20427 * X
Y2-017ZA JOVh/Uv ¥3vs9I— YD-2ZF ¥1617 @ - FTY 3=y R Py TIL— K2
Y2018AR2A 7ILSE UT Y392 57— ¥5676 ® @ Y2-0P2A YD-2 ¥~ ¥10880 & *x
Y2-118LA BEN\vFU—ILI— /IO~ ¥1,243 @ @ Yo.0P3A 33535’_‘;5” N PyTSL—R3 ¥19.800 % *
Y2-118SA RyFU—IDIY ~/ Y—kfi— ¥1,221 @ @ pakd
3 ~ 1, W, 77w, j J—
Y2-118C62A 95774 MUy FU—RILS— ver2 ¥8052 % * Y2-0P4A Gt i 'Yy b 7vITL—E4 ¥14850 * *
- S5 RK1 S, N\ —
Y&-202BA ;D;ti;;:iz;\wx T ¥1.760 * @ Y2-POBRASA @& UV 'H' 7—L Fv ~ YD-2A ¥10527 * *
Y2-2020R 5;/ F'J»r;yjﬁ}ﬂ e ¥3278 x @ Y2-REMA U¥ ESC XYYk ty ~ YD-2F ¥4,334 * *
Y2-2025CA 59V RUASvo ZhvI—AL ¥1,122 x @ Y2-RAC7 SR T Ty YDR/EXPLS ¥220 @ @
Y2-202SMA  SUYRUASwH H—RIDY b ¥2,453 * * VB.S144A SLF S a v s PR d 1 AaR v726 % ®
Y2-202UDA S99V RU4SvI U. FyF CGH ¥2,673 * * V25116TA SLF5—/—Ex Mo 1‘]x6ﬂ Y814 % %
Y2-202UMA  SUYRU Sy UP—LTDY R ¥2,420 % * YoS126TA  SLF 5—/t—Pxkve I BER ¥814 % %
Y2-204323A ic’%m{mé?y’g%”;j@;(g ¥1837 % * Y2.SBBSA  SLFEwIf7vavity~ YD2R ¥8547 % *
== P Y4-001A JOY NIS5RT 4 woI\V)\— YD-2/YD-4 F ¥495 @ @
23mm I35V Y —Rk—>
Y2-204523A 25 ¢ K5y 4 FUTABA ¥1837 % % Y4001FA  JOYh 9U&Y )XU)i— YD-2/YD-4 ¥594 @ @
v2.301A Y—IRYDY N/ PUFFIIV R RSN Y4-010490A  49mm 1=)\—HJL K—> YD2/YD4 F ¥748 @ @
YD-2 B YRARIV L/ NT ' Y4-010-A AZ)\—Y)L RSATYv T~ YD-4H 47mm ¥2,607 % *
Y2-301ACA FPIWVERTIv ATV YA DY by b ¥9,163 % * Y4-010AA aA=N\—HL PHRIL YD-2/YD-4 B ¥627 @ @
Y2-301D2A FILER YAYOY KD ¥2,332 % * Y4-010BA aA=)\—HJL K—Y YD-4H ¥748 % *
Y2-301DBA ISR YRAXIV LD ¥2475 * *x Y4-010TPA  YaA YN/ p2EY /AT Ua— ¥319 @ @
Y2-8301E2A 7R YRAYIVN'E ¥2.332 * * Y4-016A F/RIKF4 IOV~ YD-2/YD-4H ¥671 @ @
Y2-301EBA  JSZ® YIAIYIVK'E' ¥2475 * % Y4-201PA FIWVER NIWOS5VH KA~ DP-YD4 B ¥253 @ -
Y2-3018SA 1.0mm YA DY b AR=Y— ¥627 * * Y4-630A 7IVES 2\—F+¥ )\T YD-2/YD-4H ¥1,485 @ @
Y2-302MDA  F.JULIAY R /U. P—LiKILY BAIDU b ¥1.221 @ @ Y4-630CA 7IL=8 2 )N—£+ )\T  YD-4 A mEUITHE ¥2.420 * *
Y2-302S2A HT F¥ Ry IZAZAXR—H— 2.0mm E ¥1,925 % * Y4-S4A SLF vawvy YUVS— EvIR7H ¥1980 * @
Y2-302S-A FS5YZAZwyvary 5—R-4F7 YD-2SH ¥1.221 x @ va-84C QUYIFvw T /ANFwh(B) ¥1485 %« @
Y2-302ZA FSYRSwyay y—2-3%% YD-2ZA ¥1,980 @ @ EvIRTR vy Ity b ’
BHREM MSURZvyIavsr—2 N\voTb—hk Y4-S5A SLF Yavoyv Ik EvIRFA ¥253 % @
Y2-302BPA L ¥6,930 * *
YD-2Z F * Y4-S5TA SLFYyavoyvIh EvIR7EFIYI—K ¥2,112 % %
Y2-302ZDA F.JULOAY R /U. 7—LkILY— YD-2Z B ¥1859 @ @ Y4-S6A YavsEvrwI/vavsIVR EvIR7E ¥814 %« @
Y2-3031-A 7ARS—YvTIh YD2RH ¥253 @ @ Y4-S8A S*rvT/IVRAK—IL EvIR7HA ¥814 % @
Y2-303IAA PIVER A RS—UvTh YD2HA ¥374 % * Y4-8BA Yaws £pwT R—JL YD-2/YD4 F ¥440 @ -
Y2-303IGA IST7AMRPA RS-V T~ YD-2H ¥935 * *x YG-302B 3IE RFFUYIYvA0 3ch JOKA ¥5577 % *
Y2-304KA FILER E-Y— UV H YD-2SH ¥2,046 x @ YS-7BA FHURARNYT'O"UVY YawsA 8 ¥154 % *
Y2-304ZA ZIWERE-5—XIVH YD-2ZH ¥2475 @ @ YT-RWF5A L—yU99 14~ Bg RF4—)LH 10 ¥374 % %
Y2-415AL3A ST JOw&Z khw/i— ¢ 3mm ¥572 % * L=y YINRyFU— D14k
Y2-415ARA  FILIE UV \TEPUT ¥5082 % @ YTRWSI0A  rm/34g v 53— UKD X ¥957 * *
Y2-415ART  Teams 3 E—Z ZILSHUY N\TF+UT tw b ¥9680 * * Z2-503A DP48 52T K—ILF 7+ YZ-2 YU—XR ¥495 % *
Y2-415BCPA  JL—+5 1 R+ U/ — ¥1,144 % % Z2-503GHCA FILEWFY FI5—R FvvT YZ2/YD-2 A ¥1584 % *

HROLERUMEE. FPERLEETIHANDDET . JRMHEHFLNGEEE BHA) ([CDOE, REMAGIIERECTTHERTEL.



Z2.B05TA  FOMIVIRFTY 3/32K—I YZ-2/4 14 ¥1386 % * YTYRTSBA  TD—0Z LVF AwoR/Fv h RS/~ k (B) ¥2728 % *
ZC002PA  Yv—y JO5574JY—K YOKOMO OTIA ¥1221 % * YTYRTSRA  D—0Z LVF AwoR/Fv RS/~ k() ¥2728 * *
ZC-206SHSA ¢ 430w RIYRK—JL S &% 67U 11.3mm ¥594 @ ©
ZC-507TA 1/16 T A=/t Ri—IL 16 ¥847 % *
ZC-A3605BA ¢ 3x ¢ 6x0.5mm FILZ VL (B) 8  ¥528 x %
ZC-A3610BA ¢ 3x ¢ 6x1.0mm FILS VL (B) 8  ¥528 x %
ZC-A3615BA ¢ 3x ¢ 6x1.5mm FILS VL (B) 8  ¥528 x %
ZC-A3620BA ¢ 3x ¢ 6x2.0mm FILS VL (B) 8 ¥528 0 @
ZC-A3630BA ¢ 3x ¢ 6x3.0mm FILS VL (B) 8 ¥528 0 @
ZC-BH24A M2x4mm RY ANy RRIUa— ¢ 42~y R 10 ¥374 @ @
ZCBH28TPA M2x8.0mmBH & wE>S 1.5mm6 st 8 3520 @
ZC-BH310A M3 x 10mmBH Y& v FAZ U 2— 10 ¥is7e @
ZCBH310TA M3x10mmBHS 25 U1— F5 6 fR 5 ¥440 % %
ZCBH312A M3 x 12mmBH Y&y k 22U 21— 10 ¥is7e e
ZCBH312TA  M3x12mmBHS 25 U1— F5 6 R 4 ¥440 % *
ZC-BH330TA M3x30mmBHS 27 U1— F5Y 6 &R 2 ¥473 % %
ZCBH35A M3 x 5mmBH Y7y k 25U 1— 10 ¥187 % *
ZCBH35TA  M3x5mmBHS 2ZU1— F¥ 6 AR 5  ¥440 x @
ZCBH36A M3 X 6mmBH Y7y k 25U 1— 10 ¥is7e @
ZCBH36TA  M3x6mmBHS 2ZU1— F& 6 AR 5  ¥440 x *
ZCBH38A M3 x8mmBHYZ Yk R5U1— 10 ¥is7@ @
ZCBH38TA  M3x8mmBHS 2ZU1— F& 6 AR 5 ¥440 % %
ZCF310A M3 x 10mmFH Y& v k 220 1— 10 ¥is7e @
ZCF310TA  M3x10mmFHS A5 U1— F5Y 6 R 5 ¥440 % %
ZCF312A M3 X 12mmFH Y&y k 220 2— 10 ¥is7e @
ZCF312TA  M3x12mmFHS A5 U1— F5 6 R 4 ¥440 % *
ZCF315A M3 16mmFH Y&y k 250 1— 10 ¥187 % %
ZCF315TA  M3x15mmFHS RZU1— F5Y 6 &R 4 ¥440 % %
ZCF318A M3 X 18mmFH Y&y k 250 21— 8  ¥187 x %
ZCF318TA  M3x18mmFHS A& U1— F5Y 6 &R 4 ¥473 % %
ZCF38A M3 X 8mmFH Y&y k 250 21— 10 ¥is7e@ @
ZCF38TA  M3x8mmFHS 2ZU1— F4 6 AR 5  ¥440 x %
ZCN3APBKA F7ILSBM3 TL—> Fv k (B) 3mm 4 ¥198 % *
ZC-N3PA M3x2.4mm TL—>Fw k 10 ¥z e e
FILSRMA TSUIRTY k(8
ZoNarBkA  ZWERMA ITTIRTY R R) 4 ¥473 % %
ZC-S36A ¢ 3x ¢ 6Xx0.5MmM Iy ¥ v — 10 ¥132 % %
ZC-S37A UYY YUk AX—Y— ¢ 3x ¢ 7x0.5mm ¥132 @ @
ZC-SS33A M3 x 3mm vy k AZUa— 10 ¥i54@ @
ZC-SS34A M3 X 4mm £y k AZUa— 10 ¥i54@ @
ZCSS312A M3 X 12mm &y k 27 U1— 10 ¥i54@ @
ZCTB20C ~ 20mmFHUM 5—URw ol SURTF—K ¥990 * *
ZCTB27C  27mmFIUM 5—URw ol SURTF—K ¥1067 % *
ZCTB33C  33mmFIUE S—URwol SURTF—K ¥1221 % %
KLD-WA PRS-V IILYF SURTF—K ¥374 % *
ZD-505A 77/ 3/32 K-l 24  ¥187 % *
ZD-BOSCDA  3/32 JLy U3y i)l ©52vo® 778 12 ¥1584 % *
5 S
ZR-DRAA E,Frj';jﬁ\%f'ﬁ/ﬁﬁ TAYAVILY ¥1507 % *
ZR-DRCA ?JFa_(:&r;u'\jﬁ%:;ﬁw\T,waya»rv ¥1507 % *
ZR-DRTA 54 VEIGA 7—7 DRA/C KU RIYR&A VA ¥341 % *
S5433> N—t—
zs011HI0A [N NIRZ T AV AN XY ¥748 % *
Ly RPY R RAN—H—
Z8-011TSBA 'I"\C/DF{l\Jﬁ Damtr o ¥528 * *
Z5-507A R—ILFTRRASA T UYY 2y h ¥253 % *
YSBSSS 1A SSSHAX YavsYv I~ MRATCH ¥o53 @ -
YS-7HG2 IMOLU—R'0 UVY (fitlTI— 8 fBA) ¥770 % ©®
YUY FAPTSLN—RIAT
YS-BDMHA  55% ,ASgOvC M o ¥440 @ -
YSSAAIMA O UYHFvw T /AJF vk 4E—R I5VavoR ¥o24 @ -
YSSACMA  Yawl FpvIFwh 4E—R I5VavoM ¥748 @ -
YS-S4MA Y3vs YUVI— AE—R T5VavI ¥869 @ -
YS-S6MA PR ERS Gt ¥869 @ -
YT-1BRTBA  T—52Z LYF 1.5mm AvoR KSA)\— (B) ¥627 * *
YT-1BRTRA  T—52Z LYF 1.5mm AvIR KSA)— () ¥627 % *
YT20RTBA  T—52Z LYF 20mm Avo2 KSA)i— (B) ¥627 % *
YT20RTRA  T—52Z LYF 20mm ~v o2 KS5A)— () ¥627 % *
YT25PBBA  33F L—YvIEw k Kwd ¥22275 k *
YT-300A 5mm/5.5mm/7mm +2LYF R—ILTY KF vy T ¥253 % *
YTB5RTBA  D—52Z LYF 55mm +v k K5A)\— (B) ¥748 % *
YTB5RTRA  D—52Z LYF 55mm +v k K5A)\— (7) ¥748 % *
YT-70RTBA  D—52Z LYF 7.0mm +v k KSA)\— (B) ¥748 % *
YT-7O0RTRA  D—52Z LYF 7.0mm +v k KSA)\— () ¥748 % *
YT-AMSB PSR AAVTFF IR ZHYR ¥2.849 % * K=YUZ RO [ @ % | [FFv FOBERRBEBOFT,
YT-CGPA FrU— =Y TO(B) ¥1584 % * @ = EERE Kk =FTV3v O = Fy NOLEICEDEERRENEIREDET,
YTCGPBA  *vu/ti— »—Y 70 (%) ¥1584 % *
YT-HGTCA N Y=Y W—UYHIH—F ¥1,980 k* * HAN—YUZ FOEREZF. EEOEBREIFELEO>TVDEENHDFT .
YTRSBA V=YV IRAAYTFUARIVR RE— ¥1089 % *
YT-STBM3A  3JE tv><YIR—R I 320x420x12mm ¥4,708 % * v1.02022.11

REOLHEFRUERE. FPERLEEIIHANDDET. RNMREFLNGE@EE BHA) ([CDOE. RFEMBGERCTTHERE TSV,



688€-968-6218+ XV4 888€-968-6c 18+ T3l
NVdVr L980-S0€ ‘anidaald ledeq| ‘Al eqmins] ‘egeleA 2-S8e AL OWNODIOA

(B~H>EZEBU) S L ~RE | &iC | ~HERHMES 688E-968-620 XvV4d 888£-968-620 3L
Z-GeETIRESUL>CEIE 1980-506t ICE BTNEY

SHYORIaon|[oy]

'SOI0USBD SAIDISIUILUPD AQ PAYSIIGDISe saulepInb Joyjo pup
SMD| 8y} Ujim 22UpjdWOoD Ul {daY 9ADY oM DU} UOHDULIOJU| [PUOSIOd [OHUOD AJJOLIS [[IM SM

° 6 PNEEE 2T LR BRI QL OBIFA LM O 2-SF I 2NC 2B Y EIAN RN O ELR

‘UOIPWLIOUI / S}JOUSQ SNOLDA PUD SI9}{S[SMaU [IDW-9
olpouad SO yoNs S8DIAISS 9sn Of 9|gp aq [lIm NOA ‘BulaysiBal Ag "0l alay awbu
‘., 218y Y2l|2, AQ UOIPWIOUI AIDSSOD8U J2JUd PUD WIOJ SIY} U0 PaquIsap 13N Dd 10
9P0D YO wou abpd uolpiisibBal OWONOA AW Of 0B aspajd ‘uolbiysibal 1osn oy Jo4

‘OWOYOA AW Of UolD.SIBa
19SN SPIDMO] SIOAD) INOA SNUIUOD 9SD3|d "SIBWOISND WO SJUBWWOD S|gPNIDA
uo paspq sa2laas Bullying apiroid pup sjonpoud sjjaq ainjonjnupw pup dojaasp
0} sadoy owoy0o A "awl siy} sionpoid owoxo A Buisoyoind 1o) yonw AISA NOA Yupy|

*PROGPELIHE2OY A—(2LEO

AABREBES2 2L WHER IS EHIOLCH2N—X '222522NEE2°\V
RASUY2RHMEETOEZH LAN4 2SS 2REES NI CEAN, " RUVE—VE
BICEANGGTHNEO RN "—CHO S B IWH OGS 2L OBE—A—T
" RNBEHRINEZEZ—A—TOVICEANEIDNERC

CERNDYZRYR

N2 ChB Y A—A2YNEYL BREPHEEOTRBNEGY RS HEONEEOSWEHSZ
RP2FICELRNR2CWGR2E  D2NELR2AAVNATVNERLLEREICERFO2

/88edAwW /W02 0wWo>0AwWesl//:sany (Aipu3 gam 104 jsenbay)
uoypisibay 19sM) OWONOA AW
(ELO—NNATLTIA)

8E2—6A—T 2CE AN










AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

This is not a toy and suitable for age 14 and above.
CNmETRESDFR . 14BULENESLET,
XA=EnE, E& 145 RUE,

5D TS K YOKOMO
ATERHEA R/C A— (5YATY PO—ILH—) OFFIA—H—TT., ZORRE. LEFEFE SDKEFE I-0v/EFE
ZUT R/C —L—RADBSETH B HFEFHEL— A THER. HHRO R/C A—I=7ICEATNTLET.

HRXAM 3T T305-0861 FEHEDL [EHAME 4385-2 TEL 029-896-3888 FAX 029-896-3889 %M : O~ 128 138~ 178 (REAEKRE~S)
YOKOMO LTD. 4385-2 Yatabe, Tsukuba City, Ibaraki Prefecture, 305-0861.JAPAN TEL +8129-896-3888 FAX +8129-896-3889 [2022.11 |






